(()xONGSKILDE

300SB Harrows

SPIKE BAR LEVELLER

SPARE PARTS LIST

For:

2600/3500 Spike Bar Leveller
2800/3800 Spike Bar Leveller

Kongskilde
300 SB




@



Spare part list /300SB Spike Bar Levelling Attachment for 2600/3500. Date: 2000, 01.

[ IxoncsKILDE

Fig. Part no. Description

1 603150598 Spring Mount Weldment - 2600/3500

2 603150592 Arm Mount Weldment - 2600/3500

3 603150577 Backing Plate Weldment

4 603150609 Lower Spacer Plate Weldment

5 603150589 Spring Adjustment Plate

6 603150600 Arm Mount Bushing

7 603150180 Spring Mount Bushing (Replaces 603150602)

8 603150586 Adjustment Arm Weldment

9 603150617 Extension Spring

10 600373078 U-Bolt 1/2" x 3.75" x 4.125"

11 600366005 Locknut 1/2"

12 600383054 Snap Lock Pin 1/2" x 3 1/2"

13 600356105 Bolt 1/2" x 4" Gr.5

14 600356030 Bolt 1/2" x 4 1/2" Gr.5

15 603150627 Mounting Arm Assembly Complete - 2600/3500

16 603150579 4 Spike Leveller Bar Assembly - 750mm
603150580 6 Spike Leveller Bar Assembly - 1150mm
603150581 8 Spike Leveller Bar Assembly - 1550mm

17 603150573 Top Harrow Bar Weldment - 750mm
603150574 Top Harrow Bar Weldment - 1150mm
603150575 Top Harrow Bar Weldment - 1550mm

18 603150567 Bottom Harrow Bar - 750mm
603150568 Bottom Harrow Bar - 1150mm
603150569 Bottom Harrow Bar - 1550mm

19 102060101 Spike - 2 Hole

20 600361038 Carriage Bolt 3/8" x 1 1/2"

21 600366004 Locknut 3/8"




@



Spare part list /300SB Spike Bar Levelling Attachment for 2800/3800. Date: 2000, 10.

[ IxoncsKILDE

Fig. Part no. Description

1 603150613 Spring Mount Weldment - 2800/3800

2 603150622 Arm Mount Weldment - 2800/3800

3 603150577 Backing Plate Weldment

4 603150609 Lower Spacer Plate Weldment

5 603150589 Spring Adjustment Plate

6 603150600 Arm Mount Bushing

7 603150626 Spring Mount Bushing

8 603150586 Adjustment Arm Weldment

9 603150617 Extension Spring

10 600373078 U-Bolt 1/2" x 3.75" x 4.125"

11 600366005 Locknut 1/2"

12 600383054 Snap Lock Pin 1/2" x 3 1/2"

13 600356105 Bolt 1/2" x 4" Gr.5

14 600356137 Bolt 1/2" x 3 1/2" Gr.5

15 600356030 Bolt 1/2" x 4 1/2" Gr.5

16 603150619 Mounting Arm Assembly Complete - 2800/3800

17 603150579 4 Spike Leveller Bar Assembly - 750mm
603150580 6 Spike Leveller Bar Assembly - 1150mm
603150581 8 Spike Leveller Bar Assembly - 1550mm

18 603150573 Top Harrow Bar Weldment - 750mm
603150574 Top Harrow Bar Weldment - 1150mm
603150575 Top Harrow Bar Weldment - 1550mm

19 603150567 Bottom Harrow Bar - 750mm
603150568 Bottom Harrow Bar - 1150mm
603150569 Bottom Harrow Bar - 1550mm

20 102060101 Spike - 2 Hole

21 600361038 Carriage Bolt 3/8" x 1 1/2"

22 600366004 Locknut 3/8"




@



Spare part list / Roller Harrow Extension Bracket for 2800/3800. Date: 2000, 03. []mllﬂsllll.nl
Fig. Part no. Description

1 603150748 Roller Harrow Extension Bracket
2 600356023 Bolt 5/8 x 1-3/4"
3 600366006 Locknut 5/8"
4 600373066 U-Bolt 5/8" x 2-1/5" x 4-1/4"
5 See Part Book 300SS Roller Harrow Assembly
6 See Part Book 300SB Spike Bar Leveller Assembly for 2800/3800
CPL 603150749 Roller Harrow Extension Bracket Assembly (Items 1,2, & 3)




603150116 October 2000



